
AGRA/ELY

1138 TRACTOR AND 38" MOWER

ILLUSTRATED PARTS LIST

FORM NO: 37064 (5-83) PRINTED IN USA



v_

TO CONTINUE ITS PROGRAM OF QUALITY AND DESIGN II'/P8OVEN4ENTS, THE MANUFACTURER
RESERVES THE RIGHT TO CHANGE SPECIFICATIONS, DESIGNS AND PRICES WITHOUT NOTICE AND
WITHOUT INCURRING OBTIGATION. THE MANUFACTURER ALSO RESEBVES THE RIGHT TO SHIP
WITHOUT NOTICE AND WITHOUT INCURBING OBLIGATION

AGRAVELY

Y/'



i-i

L

CONTEI{TS

1. TRANSAXLE/DRIVE ASSEMBLY

2. TRANSAXLE PARTS

3. FRAME ASSEMBLY

4. LINKAGE ASSEMBLY

5. FRONT AXLE AND STEERING

FUEL SYSTEM AND ELECTRICAL SYSTEM

7 . EI,ECTRICAL DIAGRAM

B. 3B'' MOWER

6.

v



TRANSAXLE/DRIVE ASSEMBLY

@relhir-@
@e iB-@

%
=6d@a.-s

fl;\ Y

tr&
sffi L4D
)/A \ I.- ./ -.:\

w Yz-,

ffiffiffittrrn4N @

@CI!r-----.!

%m

1



TRANSAXLE/DRIVE ASSEM BLY

i

t

t

1T EM
NO.

I
2
3

5
6
7

I
9

10
11
l2
13
I4
15
16
l7
L8
19
20
2t
1a

23
24
?(

27
,a

29
30
31
JZ
33
34

36

38
39
40
4L
42
43
44
45
46
47
48
49
50
51

53
54
55
56
57
58
59
60
62
64

65
66
67
68
69
70
7t
72

74
7A
B1

PART NO.

3621r
362t2

LO2569
1801 3 7
r203a2
120 37 7
362t7
36214

41 3534
12t222

3622I
36222

I 80044
120386

36225
413314
LAO022
13 1018

36229
36230
3623t
36232
36233
20to6
362 35

180079
r 20 388
4t3447

36239
r8007 7

3624r
36242
36243
3s925
36245
36246
36247
36244
36249
358 88

Iao0 73
3625r
36252

1801 28
120394

36185
36256
36257
36450

l5s8B6
159920
3626t
36262
36454
36061
364L9
3642I
36261
36424
36425

43 L7 A7
3627 3

3627 4
3627 5
3627 6
3627 7
3627 8
362O2
3624O
36281
36282

106751
180r22
137r85

36246
36 288
36290

QTY.

1
1
2
4
2
2
I
I
I
t-

1
1
I
4
L
2
L
6

2
3
l-
3
1

1
4
1

I
2
I

1

1
t
1
1
1
1

1

1

3

2
1
t
1

3

4
t-

l-

L

2

I
1

l-

2
2

2
2
1

2
I
4
1
t
t
1

DESCRIPTION

TransaxLe Mount
Transaxle Sheave
screw, set l/4-2ox.375 HS CP
Bo1t, Hex 3/A-76x2.75
Washer, Lock 3/8 Reg,
Nut, Hex 3/A-f6
Tab
Selector Rod
Nut, Lock 3/8-16
Pin, Cotter . O9x. 75
Range Selector Lever
Space r
BoIt, Hex 7/4-2Ox2
washer, Flat .312x.734x.065
Lockwasher, Internal 3/4"
Nut, Lock l/4-2O
Bol-r, Hex I/4-z1xl,OO
Washer, Flat .938x1.750x.134
Jackshaft Spindle
Key, Straight SAE 1035
Sheave (PTO) (3) Groove
l"lain Drive Belt
Traction BeIt
\ut, Lock 3/4-lO
3eIt Finger
tsoLt, Hex 5/I6-18x1.00
Washer, Elat .438x1.000x.083
);ut, Lock 5/16-L8
idler Pivot
3rIE, Hex 5/16-lgx,75
F.l-ange Bushing
SpindLe Housing
Spacer

Zerk Fitting
:dl-er Arm
Attachment ldler
idler Mtg. BoIt
Spring Anchor
Drive Spring
Bolr, Hex 5/16-18x.50
idler Arm
BeIt Retainer
Bolr, Hex 3/8-I6x1.75
liasher, FIat .406x.812x.065
iair Pin, Inrernal 3/32xI-3/16
}1ain Idler
Extension Spring
irr-Lo Cover Plate
Screw, Machine 8-32x.5
Screw, Machine 10-24x.50
Cover
!r-Lo Shift Lever
Shift Lever Assembly
Shift Ball
qrake I)r sa
Brake Jaw Assembly
Lever, Actuating Assembly
washer
Shoulder Bolt
Key, woodruff 3/16x5/e HRD +61
Tire and Wheel AssembLy

Consists of:
ri;;--
Rin
Tube Available
Spindle Cup
"E" Ring
Hub Cap

Transaxle
Key. Straight 3/ :-6x3/16x2
Key, woodruft 3/76x3/4 *9
Bolt, Hex 3/8-16x1,00
Pin, Cotter .125x1.O0
Clutch Rod
Setscrew, No. 8-32
Bracket

2

I

-/



TRANSAXLE PARTS

lLcs\d
LJ(A@
d,4D

@. I'm
LOXG /
}IEEDTE BEARIXGS

7



i
I

t

ITEM
NO.

1
2
3
4
5
6
7
8
9

to
L1
l2
13
l4
15
t6
t7
18
19
20
2T
22
23
24
25
26
27
2A
29
30
31
32
33
34
35
36
37
10

39
40
4l
42
43
44
45
46
47
4A
49
50
51

53

55
56

58
59
60
61
62
65
66
67
68
69
70
7t
72
73
74
75
76
77
7A
79
80
81
82
83
84
85
86
B7
90
96

PART NO.

3637 2
3646Q
3637 4
3637 5
3637 6
3637 7
3637 A
3637 9
36380
36381
363A2

L24543
36 384

43t7 A7
36 386
36387
36388
36389
3646r
36391
36392
36393
36394
36 395
36396
36391
36398
36399
36400
3640t-
36402
36403

36405
3 6406
36407
36408
36409
36410

1310t-8
36412
3641 3
364t4

18002 r
3 6416

I 80024
3 6418
364r9
36420
3642t
36 288
36267
36424
36425
36270
36427

4367 37
36429
36430
3643r
36432
36433

1067 5t
36435

18r-566
36437
36438
36439
36440
3644t

LO257 A

159920
36444
36445
3626r
36447
36262
37053
36450

15 58 86
36452
36453
36454
36 061
36456
37 057
36462

TRANSAXLE PARTS

QTY.

AR
3
2
1
2
3
1
2
I
1
2
3
I
t
1

1
1

3
I
2
1

1

I
1

i.
t-

2

o"
2
2

L

2

1

i
1

1

1

1

l-

2

I
8
1

6
1

I
I
i
1

I
.a

I
I
1

1

2
I
2
1
l

l-

4
a

1

L

2
2
2
1

3
1

I
1
I
1
1
1

DESCRIPT]ON

Snap Ring
Shim Kit
FIange Bushing
Spa ce r
Spur Gear 137
Spur Gear 257
Clutch CoIlar
Spur cear 307
Spacer
Spur cear 207
Washer.020
Key, Woodruff .125x.50 HRD #3
Hi-Pro Key
Key, Woodruff .I87x.625 HRD #6I
Intermediate Shaft
Flange Bearing
Gear Assembly l2T
Spur cear 377
Washer, .045 Thick
Spur Gear 257
Washer.O25
Shaft Support Assembly
Spur cear 207
tsevel Gear Assembly
Spur Gear 337
Spur cear 307
Drive Shaft
\icodruff Key
L. H, AxIe
Shin Kic
Splined Miter Gear 15T
Snap Ring
Spur cear 327
i:i-.er cear I5T
Crcss Shaft
;{asher . O31
Spur Gear 357
Gear Lock
Spur cear 227
iiasher, Flat .938x1-.750x. I34
R. H. AxLe
Felt Seal
Lower Housing
tsoIt, Hex t/4-2Ox.A75
Machine Screw #12-24x,625
Bolt. Hex L/4-2Ox1.25
Friction Puck (Inner)
Brake Disc
Spacer
Brake Jaw Assembly
Setscrew, No.8-32
Lever, Actuating Assembl-y
Washer
Shoulder Bolt
Puck, Friction
Compression Spring
Screw, Mach. 1O-24xI.25 pHD
IdIer Shaft
'{asher .O2O Thick
Idler Gear Assembly
Snap Ring
"o" Ring
Key, Woodruft 3/t6x3/  #9
lnput Shaft Assembly
BoIt, Hex l/4-2Ax.75
Lockout Plate
Fork Support P],ate
Shifter Fork
Detent BaII
Detent Spring
screw, ser L/4-2ox-375 H/scK
Screw, Machine l0-24x,50
Wave Washer
Nylon Insert
Cove r
Upper Housing
Hi-Lo Shift Lever
Hi-Lo Shifter Fork
Hi-Lo Cover PIate
Screw, Mach. 8-32x,50
Detent Spring
Detent Pin
Shift Lever Assembly
Shift Knob
Shifter Fork
Pinion and shaft Assembly
Washer ,040 Thick

v

4



E

FRAME ASSEMBLY

Iv--

@dds6

a

ru#
-'-@

@ o-^ -\

N--;-

5

@*'

453)

\
)e

O.@
l-
le
,t _

v'.'A(
(,

__@

@-,



FRAME ASSEMBLY

QTY.
lTEM

NO.

1

2
3
4
5
6
1

I
9

11
L2
13
t4
15
16
l7
1B
19
20
2I
22
23
24
l>
27
2A
29
30
3t
32

35
36
37
38
39
4t
42
43
44
46

47
48
49
50
5t

53
54
55
56
58
60
61
63
67
7L
72
73
75

PART NO.

36t67
t20382
L20 37 7

11030
180077
131099
r20 37 6

36469
36470

446t7 9
3s294
35 300
35296
35297
3647 3

3647 4
3624r

120394
137185

3647 A
36479
36480
36481
36482
36444
33780
36485
35295

L59920
r1289

L203A6
4t3447
454646

l- l3 34
t59947
120385
36r85

180081
36194

I26276
36123

367 A4

1801 26
3585r

t2Q2t7
36506
36L2t
361 10
36509

180021
120915

36s11
365L2

120388
36515
36518

413534
36523
11763
36788

Not Illustrated:

3 5323
35324
24544
24608
3 5318
3 5317

DESCRIPTION

F rame
Washer, Lock 3/8 Reg.
Nut, Hex 3/8-L6
Clip, Light Mountj.ng
Bolt, Hex 5/76-LAx.75
washer, Lock 3/8 sp Heavy
Nut, Hex 5/16-l.e
Strut Right Foot Board
Strut Left Foot Board
washer- Flat,25ox.5oox.049
Draw Latch Assembly
weldment, Hood
Bracket, Hood Pivot (L.H. )
Bracket, Hood Pivot (R.H.)
Idler Arm
ldter Pivot
Fl-ange Bushing
I,iasher, Flat .406x.8I2x.065
Pin, cotter.125x1.00
Rear Deck
Bumper
Seat Channel R.H.
Seat Channel" L.H.
Se at
Spacer Bushing
Casting, crille
Grcmet
iod, Hood Pivot
Screw, Machine l-o-24x.50
Panel, Front Light
iiasher, Flat .3L2x.734x.065
\ut, Lock 5/16-7A
Lamp, No. 1073
Assembly, Lamp Reflector
Screw, Machine 10-24x.75
liasher, flat .188x.562x.049
Cottei, Hai.r Pin
30It, Hex 5/'16-I8x1.25
Dash Base
Bolt, Carriage 5/16-18x.75
Tail Light Assembly

consists of:
Le ns
BuIb, Std. GE No. 1895
Screw, Mach. IO-24x.625
Bolt, Hex 3/8-16x1.50
IdLer
liasher, Lock No' l0 SP

Switch. Seat
Switch, Interlock-shif t
\ur, Eex 9/16-l-A
BoIt, Hex I/4-zox.A75
tsoLt 3/8-16x1.00 Rd Hd Sq Nk
Brace
Spr i ng
Washer, Flat .438x1-.000x.083
Foam Tape
J -C Iamp
Nut, Lock 3/a-I6
washer. .5Q5x.775x24
Nut, Wire
Headlight Wiring Harness

Decal, Model 1L3B
DecaI, side Stripe
Decal, Gravely Logo
Decal, Gravely Logo
DecaI, Tractor 1I38
Decal. Console

1
7

4
L2
t9
t-5

1
1
2
2

2
3
t
1
2
I
I
I
2
L
1
1
4
I
5
2
3
L
4
4
2
2
1
7
1

I
t
2
I
1
2
2
1
I
1
2
4
2
I
4
1
2
1
2
I
I

2
I
1
2
L
1

6

-Fl

I

a

\,

Y



?@

,%gff
*@

LINKAGE ASSEMBLY

ev^

l--\
7 6)^-

e6
s.@'?-s.-f} )

t V -tlft1.=--- tu

u^\/-:\ (/a \\\ 6-_-* \__/ z
(o)

r6ffi
ffieg

ffi%eg

Wlft
R*@.0

@ :ia,
$ N:.'<

uye
@*
'6j4)

ii

d -Y/\
.-l- @ v \.zo ^6v^

-6 v6
\a-9
\\--9-

ffi
ll%
WP

/@
q-q,



5

-!
ITEM

NO.

I
2
3
4
5
6
7

I
9

10
II
l2
13
I4
I5
I6
l7
18
19
20
2I
22
23
24
25
26
)1
2A
)o
30
3I
32
33
34
35
36
3'7

38
39
4Q
4T
42
43
44

46
47
48
49
50

54
55

58

60
61
63
64
65
66
67
68
,7L

72
73
74
75
76
7A
79
85
86
87
88

PART NO.

36024
L2Q238
t20394
137185

36028
4t 35 34

36030
36031
36032

t 20 388
4t3447

36035
360 36
36037
360 38
36 039
36040
36 041

446494
36 043

455313
36 045
36046
36047
36048

).37 20 4
3605 0
3605r
36052
36 053

180077
r31099
r2037 6

360s7
36058

r20389
454668
3606r
36062

).26216
36107

159929
36r91
36067
36 068
36 069
36070
36071
36 568
36 s66
3607 4
3607 5
36A7 7
3607 A

t20342
120 37 7

36167
r801 20

36246
36 084
36235
36086

LAOt22
36019

r,20 3 86
36 090
36091

180 08 1
36093
36 094

r31018
r26227

3609 I
41407 4
1 800 78

36185
t24A29

LINKAGE ASSEMBLY

QTY.

I
I
I
2
I
1

3
I
I
I
I
6
7
7
t
1

5
1

1

I
5
t
1
1
I
1

1
I
1
2
4
L

3
I
2
4
4
1
4
1
L
2
1

2
2
8
t
I
2
1
1
1
2
1

I
2
I
2

DESCR I PT ION

Clutch Pedal
Nut, Jam l/2-13 Hex
washer, Flat .406x.8I2x.065
Pin, Cotter . 125x1.00
Shoulder Bolt
Nut, Lock 3/a-rc
Brake Pedal
Parking Brake Rod
Brake Rod
washer, Flat .438x1.O00x.083
Nur, Lock 5/r6-18
Brake Spri-ng
Extension SPring
PedaI Cover
Pin, Groove )'/4xl-1-/4
Lift Handle
Lift Quadrant
Sp r ing
Washer, Flat .56x1.87x.I09
Plunger Rod
Pin, Spring .250x1.750
Gr ip
Flange Bushing
Lift Arm
Adjustment Link
Pin, cotter .125x1 ' 500
Lifr Link
PTO Lever
P'l'J Hanole
Bracket
BoIt, iiex 5/16-Iax.75
iiasher, Lock 3/8 SP HeavY
\ut, nex )/lo-rb
FLange Bushing
Conpression SPring
liasher, FIat .500x1.250x.083
? in, SPring .187x1 .250
ShifL BaII
Swj,tch Bracket
Bol'., Carriage 5 / L6-LAx.75
SHi!ch, lnterlock - PTO
Screw, Machir,e LO'24x.625
)iut, Keps I0-24
_i,1ler LlnK
Pedal Pivot
Rear Hanger
Frcnt llanger Arm - Right
Front ilanger Arm - Left
Clevis Pin
:lair Pin, Internal .094
Rod End
iiair Pin, Internal
Draw Bar
Hanoer Bracket
wasier, Lock 3/8 Reg.
sut, tiex 3/8-l-6
Frame
Bo1r, Hex 3/A-16x.75
Clutch Rod
Idler Adjustor Link
Belt Finger
Cam Actualor
Bolr, Hex 3/8-I6x1'00
Space r
Wisher, Flat .3I2x.734x.065
Link
Cam
BoLt, Hex 5/16-18x1.25
center Lift Bracket
Center Lift Lever
washer, Flat .938x1.750x.134
Bolt, Carriage 3 /A-L6x,75
coupling Nut 3/8-L6
Nut, Lock l/2-L3
BoIr, Hex 5/16-18x.875
Pin, Hair rnt. 3/32x1.187
Nut, Jam 3/8-16 Hex

I
I

I2
5
2
6
t-

]
I
I
9

't

I

Fj

t

'

8

},

>



FRONT AXLE AND STEERING

@%2v (" ,'r'v.a

@*,.'
b

..---^(Pttt 
,t@

5)
.l

I

I

d

6

a- L{rd)
Ei@-
d@

re

I

a9
.lt

o

$^J



I

I

-l

FRONT AXLE

ITEM

I
2
3
4
5
6
7
8
9

10
11
L2

l4
16
l7
I8
19
20
2L
22
23
24
25
26
27
29
30
31
32
33
34
35
36
31
38
39
4Q
4l
42
43
44
46

49
50
51

53

55
5B
59
60
61
62
63
64
67
68
7A
72
75
77

79
BI
a2
83

FART No.

36131-
36132

180r75
416464
r31016
1201 23

36t37
36138

180 081-
13 t-09 9
L2O37 6

36).42
36143
36144
36145

454664
361 47
36 r,48
3 6149

r80 08 5
13 1018

36r52
I 8 7988

3615 4
36155
36156
36t57

413315
361 60
3616r
36L62

12037 L
4r5993

36r65
36L66
36t67
3 6168
36169

126227
r20 3a2
t20 37 7

36173
27 39 36
13 718 5

3617 6

36776
36717
36778
3627 7
36),7 9

446494
t26402

36L82
36183

t20394
36185
36186
36108
36t 09

r59929
3619r

18007 7
lAO)-22

36313
I 209 l5

36 s20
362A2

120386
131018
4553r3

36204
36209

4L3447

QTY.

I
1
1
1
2
2
I
L

1

5
I
1

1
1
1
1
1

2
2
8
1

1

1

4
1

1
2
2
1

1

1
1

l
1

I
l-

I
6

L2
)-2

1

3
5

2

I

;
2

2
7

3

I
3
1

4
I
L

I
2

2

3

1

1

2
i
2
3

AR
1

AR
I
3

DESCRIPTION

Front Axle Assembly

Bo1r, Hex L/2-13xr.25
Nut, Lock L/2-13
washer, Flat .656x1.312x.095
Pin, Cott.er ,L25x1.25
Steering Bracket
Flange Bearing
BoIr. Hex 5/16-18x1 .25
Hasher, Lock 3/8 Sp Heavy
Nur, Hex 5/L6-18
Flange Bushing
Steering colunn
Needle RoIIer
Pinion Gear, Steering
Pin, Spring . I87x1.250
Steering Bevel Gear
Arm and Shaft
Sleeve Bushing
Bc1t, Hex 5/16-18xt. 75
liasher, Flat .938x1 .75Ox. I34
Space r
?ia, Cotter.187x1.25
Sleering Link
Flange Bushing
F.. H. Spindle
L, H. Spindle
Pin, Spring .250x1.500
Spin Drive Zerk Fitting
lrag Link
bALL JOINT
\ut, Hex L/2-2O
\ut, Lock l/2-20
SLeering Pivot
Steering wheel
Fra me
Steering Pivot Channel
Front AxIe Support
Bolt, carriage 3/A-I6x.75
ifasher, Lock 3/8 Reg.
\ut, Hex 3/e-16
FIange Bushing
?in, Spring .125x1.00o
?in, Cotter.l-25xI.0O
Tire and wheel Assembl-y

Consists of:
- : =]--
Rim

spindt6 cup
Pin, cotter Tee Hd. 1/4
Washer, F1at,56x.187x.1-09
Bort, 3/8-l-6x1.25 Rd Hd Sq Nk
Pivot Arm
iiasher, .626 1Dx3.85 oDx2l Ga
'*'asher, Fl-at .4o6x.8I2x.065
Hair Pin, Internal 3/32
Brace
tlodule (w/Connector)
Connector
Screw, Machine LQ-24x. 625
Nut, Keps 10-24
Bolt, Hex 5/:-6-7ax.75
Bolr, Hex 3/8-1,6x1 .00
Tie Down
Borr, 3/8-r6x1.00 Rd Hd sq Nk
CI ip
Hub Cap
washer, Flat .312x. 734x.065
washer, FLat .938x1-.750x.134
Pin, Spring .25OxL.750
Washer
Drag Link
Nut, Lock 5/16-18

AND STEERING

10

h
i

'i

l

b/



FUEL SYSTEM AND ELECTRICAL SYSTEM

{

-@
@

Yie

.9sa"go-Ec\
N\

I {

g\

-Zzt

;\ @o:-\"7:e ( i 2\
il>QY"4'-

^eq n\:--^- 
- -.--c g

\.-e_

11



FUEL SYSTEM AND ELECTRICAL SYSTEM

t

ITEM
NO. PART NO. QTY. DESCRIPTION

L 36292 I Throttle control,
2 L2OZL7 2 Washer, Lock No. I0 Sp.
3 35506 2 Nut
4 446L79 2 washer, FIat.250x.500x.049
5 20564 I Ignition Switch
6 L9667 I Washer, Lock Int. Tooth
7 19666 I Nut, Jam 9/L6-24
8 36117 I Light Swirch
9 I2O37I I Nut, flex L/2-2O

10 36301 1 Knob
11 30610 1 Battery, 12 Volt Sma1l
L2 36303 2 Hook BoIt
13 36304 I Battery HoId Dohrn
L4 L2O386 5 washer, Flat .312x. 734x.065
15 L25L77 2 Nut, Vti-nl L/4-2O
16 36307 I Fuel Tank
L7 36308. I lower Tank support
20 36309 2 Hose
2f 35310 1 Fuel Filter
23 363L2 4 Hose Clamp
24 35313 I Tie Down
25 36115 L cable, Battery to Engine Base
26 35315 I FueI Gauge
27 36315 1 Erhaust uuffler
29 3649A 1 Dasl. Base
30 36318 I Dash
31 36319 1 Battery Stand
33 180075 3 BoIt, Hex 5/16-18x.625
34 131099 4 rasher, Lock.3/8 sp Heavy
35 L2O376 4 t.ut, Itex 5/I6-la
36 36324 1 Knob
37 18570 1 Key, Ignition switch
38 36326 I Claq), Strap
39 36111 1 So].enoid
40 L8OO22 2 Bolt, Hex I/4-20x1.00
41 120380 IO rasher, Lock 1/4 Reg.
42 L2O375 3 rrut, Idlex L/4-2O
45 36332 1 Bushing
46 36333 I Drain Lock
47 36335 1 Ttrbe
48 180087 4 Bolt, Hex 5/16-18x2.00
49 36337 4 Hasher, S/l6xl-5/8x.r35
60 4L3447 4 Nut, r6ck 5/16-18
61 36343 1 Gasket
62 180077 2 Bolt, Hex 5/16-18x.75
63 36518 I J{lanp
64 36346 5 Tapping Screvr, 1O-I6x3/8
65 180021 2 Bolt, Hex L/4-2Ox,875
66 413314 2 rrut, Lock l/4-2O
67 180016 4 Bort, Hex L/4-2OX.5O
68 36350 1 Sheave, Engine
69 92L3 1 Key, straight L/4xL/4xL
70 36352 I Bearing spacer
7L 120389 1 'riasher, FIat.500xI.25Ox.083
?2 131100 1 washer, Lock Sp Heavy
73 181666 I Bot, Hex 7/L6-2OrL
14 36356 - S:::er
75 36357 2 Setscrew, 5/t6-1.8 UNC-3Axl/4
76 36358 I ::3se Clamp
79 36520 I al-ip
A2 36363 ; :ngine Spacer
83 i8OO79 I 3olt, Hex 5/16-18x1.00
84 138485 2 -riasher, Lock 5/16 Ext Th TYA
85 36366 I iiasher

HARD''iARE \OT :-;-;S;il:al I

131099 2 liasher, Lock 3/8 sp Heavy
I2492O 2 \ut, Jam 5fl6-24 Hex
L2A2L7 2 washer, Lock No. 10 Sp
453244 2 Nut, Hex 10-32

,t

;

12

\-

b-



ELECTRTCAL DIAGRAM

-

_1
=lo

f
dl
Yi
Eie6

Jl

BLACK I ir STARTER

:\ - 3\ SWITCH

13

-



G

u

ELECTRICAL DIAGRAM

ITEM
NO. PART NO. QTY. DESCRIPTION

I 36LO7 1 Switch, Interlock PTO Clutch
2 36108 1 i"lodule (w/Connector)
3 36109 1 Connector (to uodule)
4 36110 I Switch, Interlock-Shift Lever
5 No Number I Fuse, 6 AmP
6 36111 I Solenoid
7 36LL2 1 Cable, BatterY to Solenoid
B 36f13 I Wiring Harness
9 36518 2 ttJtt clamp

10 36fI5 1 Cabte, Battery to Engine Base
tI 20564 1 Ignition Switch
L2 36LL7 1 Light Switch
13 36118 I Cable Solenoid to Starter
L4 36313 1 Wire Tie
L7 30610 1 BatterY
19 36L21 I Seat, Switch
20 454646 3 Headlight, No. 1073
23 36L23 1 Tailight Asm.

36784 1 Lens
I BuIb, Standard GE 1895

2A 36788 1 Wiring Harness, Headlights
29 L59929 2 Machine Screw
30 36191 2 KePs, Nut LO-24
31 36L26 1 AdaPtor CliP

Hardware Not Illustrated:

13f099 2 Lockwasher 5/L6'24 (cabtes to
Solenoid )

L24g2O 2 Nut, Hex 5/16-24 (Cables to
Solenoid )

L2O2L7 I Lockwasher, 3/L6 (wiring to
Solenoid )

453284 1 Nut, Hex 10-32 (Wiring to
Solenoid )

14

\-

\-

b



38" MOWER

i He5 g ::' '..i'
zffiijN=I :-- ltl\rl | ''- 

-
I g;h<U> I j' 

+

i-.9 J\1 lY-@3. -

=l

:

;\

4=-'

i-
.g- i

k:{

la
6{-

'' 'li rffi

G

@
I

@
I

f1\ ---
a,49 --

------'/

.(D

6

IW

6'e /€\
€66

e€

7
A---t-l



38" MOWER

-

L

20
I
3
4
4

2
z
)
2
2
1
3
9
l
I
I
2
2
1
1
I
4
I
3
1
5
1
1
I
I
I
I
2
t
1
2
2
l
I
1
2
I
1
2
2
1
1
I
2
I
2
1
1
2
I
I
2

1
L
1
t
1

ITEM
NO.

I

3
4
5
6
7
I
9

10
L1
l2
I3
l4
I5
l-6
l7
18
19

2T
22
1a

24
25
zo
27
2A
29
30
31
32

37
38
39
40
4l
42
43
44
45
46
47
48
49
51
52

56
58
60
6l-
62
63
64
65
66
67
6B
69
70
7t
72
73

75
76

Not

QTY.

1
2
1
1

PART NO.

35955
41407 4

35957
35958

446494
35960

180175
35962
3 5888
35964

4t3534
35966

13rO18
35968
35925
35970
3597r

r06751
3597 3
35974
3597 5

35976
LAOr22
I801 20

35979
35980

r20L23
18445
L8446
35 984
35985
35986

t26227
35988
36 566
35990

120238
35992
35993
35994
35995
35996
3 5997
36I60
35999
36 000

r31046
426A97
t2t222

3 6004
36 005

t2L224
36075
360 09

r),27 26
I 20 386

360L2
21 37 53
r2037 6
360r5
360r6
36 017

131099
36019

724824
3602L
36022

r20394

I llustrated :

339 27
3533I
33928
33926
32A72

DESCRIPTION

Belt
Nut, Lock l/2-I3
ldler PulJ,ey
FIange Bushing
Washer, .505IDx.880ODx.Q72
IdIer Arm
cap screw, L/2-].3xl.25o
Shoul"der Bolt

Deck (Pan)
Nut, Lock 3/A-L6
Sheave,4"
Washer, Flat .938x1.750x.L34
Bearing Slinger
Radial Bearing
Spindle Housing
Spacer
Key, No. 9 Woodruff 3/L6x3/4
Retainer Hub
tslade Tray
Yower Blade
Sheave,3-3/4"
Bo1r, Hex 3/8-l6xl-.O0
BoIt, Hex 3/a-16x.75

Slotted Jam Nut
Cctter Pin, 1/8"xL ' 25"
Bearrng Cup
Bearing Cone

Spa ce r
;ri-ve PIate
Bo1r, Carriage 3/a-L6x,75
:cw Pin
-arr Pin, 3/32y.1-7/e PL
iiower Strap
Jam Nut
;ow Hook
Cover
Chute Deflector
iiinge Pin
Spring Torsion
3ush ing
Lube Fitting
Spring, Compression

Lcckwasher,3/4
Jan Nut, 3/4-LO
corter Pi-n,3/32x.75
llowe r Belt
3and Brake
corter Pj,n 3/32xI
aair Pin, rnrernal 3/32x1.27/64
L ink
cotter Pin 1/I6x,500
l,iasher, Flat . 3I2x,734x.Q65
tsrake Rod
RoI1 Pin, l/8x.75
r"ut 5/16-18

Brake Lever
Hanger Hook
Lockwashe r
Spacer
Jam Nut
Pin
Hair Pin .06x1,. L2
washer

Decal, Danger Foot
DecaI, Caution
Decal, Warning Eye
Decal, Danger Hand
Decal, No Step

16

\


